MOTOmed gracile 12

Spare parts price list effective July 2012 ifem no. 53¢
fig. |Description Piece Ident-N°/ Price
n° per Item n° [EURO/piece]
unit without VAT
SHEET 1: premounted component assemblies
a|Operating panel complete 817,00
see seperate spare parts price list 713.3/W448 for details
b|Pediatric safety foot shells (pair, incl. pedal crank) 585 254,00
see seperate spare parts price list 713.6/W76
c|Pediatric leg guides with calf shells (pair) 545 122,00
see seperate spare parts price list 713.6/W77
d[Handlebar complete 100.000.605 273,00
e|Leg trainer, premounted
available in
RDS 260 30 30 - blue 100.001.811 799,00
similar to RAL 1030 bright - silver sand 100.001.812 799,00
RAL 3000 - blazing red 100.001.813 839,00
RAL 1028 - melon yellow 100.001.814 839,00
RAL 6001 - esmerald green 100.001.815 839,00
further colors according to RAL color scale 100.001.816 859,00
f|Plug-in unit with transformer viva2 and gracile, complete 100.000.961 130,00
with boards, 230V, without wheel
Plug-in unit with transformer viva2 and gracile, complete 100.000.962 130,00
with boards, 115V, without wheel
Plug-in unit with transformer viva2 and gracile, complete 100.000.963 130,00
with boards, 110V, without wheel
Plug-in unit with transformer viva2 and gracile, complete 100.000.964 148,00
with boards, 230V, with wheel
Plug-in unit with transformer viva2 and gracile, complete 100.000.965 148,00
with boards, 115V, with wheel
Plug-in unit with transformer viva2 and gracile, complete 100.000.966 148,00
with boards, 110V, with wheel
g|Plug-in unit with power electronics gracile, complete with 100.001.818 437,00
boards, 230V, without wheel
Plug-in unit with power electronics gracile, complete with 100.001.819 437,00
boards, 115V, without wheel
Plug-in unit with power electronics gracile, complete with 100.001.820 437,00
boards, 100V, without wheel
Plug-in unit with power electronics gracile, complete with 100.001.821 455,00
boards, 230V, with wheel
Plug-in unit with power electronics gracile, complete with 100.001.822 455,00
boards, 115V, with wheel
Plug-in unit with power electronics gracile, complete with 100.001.823 455,00
boards, 100V, with wheel
h{Mains cable SKIl Germany (Europe) 2,0m long 300.533.100 24,00
Mains cable SKII United Kingdom 2,0m long 300.542.100 43,00
Mains cable SKII USA, Canada 2,0m long 300.544.100 43,00
Mains cable SKII Australia 2,0m long 300.530.100 43,00
Mains cable SKIl Switzerland 2,0m long 300.538.100 43,00
Mains cable SKIl Sweden 2,0m long 300.540.100 43,00
Mains cable SKIl Japan 2,0m long 300.545.100 43,00
Mains cable SKII Italy 2,0m long 300.536.100 43,00
Mains cable SKIl Israel 2,0m long 300.535.100 43,00
Mains cable SKII South Africa/India 2,0m long 300.541.100 43,00
Mains cable SKII China 2,0m long 300.531.100 43,00
i|Front leg, premounted 100.001.817 116,00
713.6/W 75a | GB -FB- 12.07.2012 fetT; folM
RECK reserves the right to technical changes according to the progress.
Reprint, also extracts require a written permission. Page 1 of 3




MOTOmed gracile 12

Spare parts price list effective July 2012 ifem no. 53¢
fig. |Description Piece Ident-N°/ Price
n° per Item n° [EURO/piece]
unit without VAT
SHEET 2: Base frame with plug-in unit with transformer
1|Plastic covering cap FO 60x30, black 2| 100.000.059 1,30
2|Clamping nut similar to DIN 467 - M6 - black galvanized 2| 100.000.104 2,90
3|Rubber metal buffer 925x5 M6x20 (flat; front) 2| 100.000.757 3,10
4|Front leg 1] 100.001.786 101,00
5]0-ring 940x3,0 1| 100.000.064 0,70
6|Pipe for supporting module 1| 100.001.787 48,30
7]Allen set scew 1SO 1SO 4026 - M10x12 - 45H - galvanized 1] 100.001.282 0,75
8|Base frame MOTOmed gracile 12 1] 100.001.788 244,00
9|Rubber metal buffer 25x16,5 M6x10 (high; back) 2| 100.000.013 2,80
10|Integral plug for non-heating appliance, preassembled, 230V 1| 300.054.102 10,20
Integral plug for non-heating appliance, preassembled, 100-115V 300.055.103 10,20
11]Allen set scew ISO I1SO 4026 - M8x12 - 45H - galvanized 11 100.001.279 0,15
12|Hexagon nut ISO 4032 - M4 - 8 galvanized 3| 100.000.106 0,10
13|Washer I1SO 7089 - 4,3 - galvanized 6| 100.000.775 0,10
14|Plug-in unit 1] 100.000.107 8,50
15|Spring washer DIN 137 - B8 - galvanized 4 (2){ 100.000.872 0,10
16|Hexagon socket head cap screw DIN 7984 - M8x12 - 8.8 - galvanized 4(2)] 100.000.108 0,30
17]|0ne phase safety transformer, 110VA, primary: 230V, secondary: 24V 1{ 300.208.100 121,50
One phase safety transformer, 110VA, primary: 115V, secondary: 24V 300.209.100 121,50
One phase safety transformer, 110VA, primary: 100V, secondary: 24V 300.210.100 121,50
18|Hexagon head bolt ISO 4014 - M4x40 - 8.8 - galvanized 3| 100.000.109 0,20
19|Hexagon nut ISO 4035 - M8 - 8 - galvanized 2 (1)| 100.000.496 0,10
20|Running wheel 129 2 (1)| 100.000.001 15,50
21|Hexagon head fit bolt ISO 7379 - M8x25 - 12.9 - 10f9 2 (1)] 100.000.111 2,50
22|Protecting cap for hexagon socket head screws Bl 18, black 2 (1)] 100.000.112 0,10
SHEET 3: Plug-in unit with power electronics
1|Pan-head screw ISO 7045 - M4x6 - 4.8 - galvanized 6| 100.000.764 0,10
2|Printed circuit board, fully preassembled 1] 300.149.102 296,00
3|Protecting cap for hexagon socket head screws Bl 18, black 2 (1)| 100.000.112 0,10
4|Hexagon head fit bolt ISO 7379 - M8x25 - 12.9 - 10f9 2 (1)] 100.000.111 2,50
5|Running wheel 3129 2 (1)] 100.000.001 15,50
6|Hexagon nut ISO 4035 - M8 - 8 - galvanized 2 (1)] 100.000.496 0,10
7|Locking washer (Schnorr) ¢8 galvanized 3 (1)] 100.000.290 0,10
8|Metal spacer bolt M4x10 - galvanized 4| 100.000.766 0,60
9|Plastic spacer bolt M4x10 2| 100.000.765 0,60
10|Shaft encoder cable leg trainer viva2 1] 300.000.318 7,50
11|Motor cable 1] 300.000.613 11,90
12|Plug-in unit with power electronics MOTOmed gracile incl. load resistor 1{ 100.001.824 28,00
13|Metal clip 1] 100.000.114 0,50
14|Plastic spacer bolt M4x5 4] 100.000.763 0,60
15|Spring washer DIN 137 - B8 - galvanized 4 (2){ 100.000.872 0,10
16|Hexagon socket head cap screw DIN 7984 - M8x12 - 8.8 - galvanized 4(2)] 100.000.108 0,30
17[Mains input board, 230V (VM-ACA) 1| 300.091.104 79,00
Mains input board, 115V (VM-ACB) 300.092.104 79,00
Mains input board, 100V (VM-ACC) 300.093.101 79,00

713.6/W 75a | GB -FB- 12.07.2012 fetT; folM

RECK reserves the right to technical changes according to the progress.
Reprint, also extracts require a written permission. Page 2 of 3



MOTOmed gracile 12

Spare parts price list effective July 2012 ifem no. 53¢
fig. |Description Piece Ident-N°/ Price
n° per Item n° [EURO/piece]
unit without VAT
SHEET 4: Leg trainer
1|Countersunk head cap screw ISO 10642 - M4x16 - 8.8 - galvanized 2 (1)] 100.001.220 0,10
2|Position sensor 1] 300.000.635 29,00
3|Drum casing MOTOmed gracile12, leg trainer, left side 1
available in
RDS 260 30 30 - blue 100.001.791 57,00
similar to RAL 1030 bright - silver sand 100.001.792 57,00
RAL 3000 - blazing red 100.001.793 77,00
RAL 1028 - melon yellow 100.001.794 77,00
RAL 6001 - esmerald green 100.001.795 77,00
further colors according to RAL color scale 100.001.796 87,00
4|Drum casing MOTOmed gracile12, leg trainer, right side 1
available in
RDS 260 30 30 - blue 100.001.797 57,00
similar to RAL 1030 bright - silver sand 100.001.798 57,00
RAL 3000 - blazing red 100.001.799 77,00
RAL 1028 - melon yellow 100.001.800 77,00
RAL 6001 - esmerald green 100.001.801 77,00
further colors according to RAL color scale 100.001.802 87,00
5|Parallel key DIN 6885 - 4x4x14 - C45K 2| 100.000.705 0,50
6|Motor /eg trainer, mounted with motor shaft and shaft encoder 1] 300.195.100 309,00
7|Circlip DIN 127 - A5 - galvanized 4| 100.000.695 0,10
8|Hexagon socket head cap screw I1SO 4762 - M5x16 - 8.8 - galvanized 6 (4)| 100.000.355 0,30
9|Set screw M10x15, black 1] 100.000.056 10,90
10|Motor console leg trainer 11 100.001.789 116,00
11]Locking washer (Schnorr) 88 galvanized 3 (1)| 100.000.290 0,10
12|Snap button 1] 100.001.756 7,70
13|Motor cable-LE 1] 300.528.100 14,60
14|Hexagon nut ISO 4032 - M3 - 8 - galvanized 2| 100.001.296 0,10
15|Circlip DIN 127 - A3 - galvanized 2| 100.000.854 0,10
16|Cable rail 1] 100.001.790 8,00
17|Countersunk head cap screw I1SO 10642 - M4x16 - 8.8 - galvanized 2 (1)] 100.001.220 0,10
18|Motor spiral cable 1] 300.000.614 39,50
SHEET 5: Handlebar
j[Tilting handle, left side, complete 1] 100.000.606 39,00
k|Tilting handle, right side, complete 1] 100.000.607 39,00
1]Foam coating 12, smooth surface, 430 mm long, black 2| 100.001.807 6,20
2|Hexagon socket head cap screw I1SO 4762 - M5x16 - 8.8 - galvanized 6 (2){ 100.000.355 0,30
3|Double clamp ring 1{ 100.001.809 24,00
4[Handlebar inside tube, left piece 1] 100.001.805 29,00
5|Handlebar inside tube, right piece 1] 100.001.806 29,00
6|Cena covering cap, 87x@11x6,5 2| 100.001.808 0,40
7|Pan-head screw ISO 7045 - M3x8 - 4.8 - galvanized 2| 100.000.815 0,10
8|Spacer bolt M3x16 - galvanized 2| 100.000.687 1,60
9|Connection cable type B 1] 300.000.320 22,30
10{Mother board 1| 300.000.617
11|Hexagon socket head cap screw ISO 4762 - M6x30 - 8.8 - galvanized 2| 100.001.187 0,10
12|Holding device for operating panel MOTOmed gracile12 1| 100.001.804 46,00
13|Set screw M10x15, black 2| 100.000.056 10,90
14|Angled supporting module 1| 100.001.803 85,00
15|Pullout locking device 440mm 1] 100.001.691 9,20
16|Pullout locking device 480mm 1] 100.001.694 9,20
17|Snap-hook 4mm 2| 100.001.724 0,70
713.6/W 75a | GB -FB- 12.07.2012 fetT; folM
RECK reserves the right to technical changes according to the progress.
Reprint, also extracts require a written permission. Page 3 of 3



4 Blatt/Sheet/Page/Hoja 1

vormontierte Baugruppen/
Premounted component assemblies/
Modules pré-assemblés/

Mddulos premontados
MOTOmed gracile 12

(713.6/W 75a Il - 12.07.2012 fetT IIII)

Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880j

Originalzeichnung DIN A4



/Blo’r’r/Shee’r/
Page/Hoja 2

Grundrahmen+Einschub fir Trafo/

Base frame+Plug-in unit with transfarmer/
Chassis de base+Tiroir de transformateur enfichable/
Cuadro de base+Unidad enchufable para transformador

713.6/W 75a Il - 12.07.2012 fetT REGH
Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Originalzeichnung DIN A4



/Bla’r’r/Shee’r/Poge/l-lojo 3

Einschub fur Leistungselektronik/
Plug-in unit with power electronics/
Toroir d'électronique de puissance enfichable/

Unidad enchufable de la placa electrénica
MOTOmed gracile 12

(7’]3.6/\/4 75a IV - 12.07.2012 fetT REGH )

Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Originalzeichnung DIN A4



/Bla’r’r/Shee’r/Puge/l-loja 4

Beintrainer/Leg frainer/
Entratneur de jambes/Entrenador de piernas

(713.6/\/\/ 75a V - 12.07.2012 fetT REGH )

Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Originalzeichnung DIN A4



Blaftt/Sheet/Page/Hoja 5\
Haltegriff/
Handlebar/
Poignée/

%idero de mano

@

713.6/W 75a VI - 12.07.2012 fetT REGH
Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Originalzeichnung DIN A4



